RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0001 TROUGH

s

s 20 - - f . h \
439 R S
e 8\.._;
ol £e |
460 GG (9% (81

i)

R45M/0001/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0001 TROUGH

Ref Part Number Qty Description
1 614-8016 26 BOLT, Hex, M8 x 16, 8.8,

2 06577028 40 WASHER, SPECIAL, washer, M8

3 99245IN1 1 SHEET, COVER protective, R.H., 1.5 x 482 x 634
4 991075N0 2 BUMPER, STOP rubber, M 10 60 x 30 x 30

5 06650021 2 WASHER, A10

6 825-1410 2 NUT, M10, CI 8,

7 991871N6 1 FRAME ASSY,

8 991122N2 1 SIEVE, Grating

9  992452N1 1 SHEET, R.H., 1.5x599 x 609

10 992178N2 2 SUPPORT, 15 x 455 x 881

11 991173N4 1 COVER, PROTECTIVE, 3 x 142 x 246

12 003780507 4 SCREW, flat, round head, M8 x 16 DIN603 8.8

13 913593N0 2 SCRAPER, 2 x 43 x 500

14 991329N0 2 PROTECTION PLATE, PLATE guide, 4 x 82 x 294
15 97010295 12 SCREW, countersunk, M8 x 20 DIN7991 8.8

16 996628N1 1 PLATE, WEAR, feed

17 992500N1 1 GUIDE,

18 992175N1 2 PLATE, KNIFE GUIDE, inner, 8 x 59 x 178

19 992179N3 1 BAR, 15x466 x 1180

20 237453N0 2 SCREW, BOLT hex, M10 x 30 SK/8.8-A3C DIN933
21 996629N1 1 PLATE, WEAR, feed

22 21135INO 8 PLUG, closing, D=11.7 GPN300

23 991936NO0 2 HOOK, catch

24 992449N1 1 SHEET, COVER protective, L.H., 1.5 x 482 x 634
25 996601N1 1 PLATE, LARGE, inner, 8 x 68 x 190

26 502511INO 2 SCREW, flat, round head, M10 x 25

27 996640NO 2 BLOCK, SHIM, 2.5 x 102 x 203

28 238132N0 8 NUT, lock, 8/8-A3C

29 239302N0 8 SCREW, BOLT hex, M10 x 16 MK/8.8-A3C DIN933
30 996637NO 1 KNIFE,

31 237947NO 2 SAFETY NUT, lock, 10

32 215913N0 6 NUT, hex, rivet, M8 KI-L 3-5.5

33 06650005 6 WASHER, B8

34 233259N0 6 SCREW, BOLT hex, M8 x 20 MK/8.8-A3C ISO4017
35 614-8025 6 BOLT, Hex, M8 x 25, 8.8,

36 992150NO 2 PLATE, WEAR, angle, 4 x 82 x 420

37 990910NO 1 SUPPORT, 3 x 142 x 436

38 992176N1 1 PLATE, KNIFE WEAR, 1.8 x 132 x 238

39 234291INO 2 DISC, WASHER, 17 x 26 x 2

40 237795N3 2 PIN, 4 x 26A/ST DIN8752

41 978216N0 2 PIN, LARGE, PLUG, 12 x 96

42 991104N2 2 BOLT,

43 992450N0 1 SHEET, COVER protective, L.H., lower,1.5 x 239 x 610
55 992177N1 1 PLATE, KNIFE GUIDE, R.H., 8 x 132 x 238




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0002 PUSH BAR

R45M/0002/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01-)
0002 PUSH BAR

Ref Part Number Qty Description

1 21421INO 7 PLUG, lamella, D50

2 992337N1 2 TUBE, BAR push

3 237947NO 8 SAFETY NUT, lock, 10

4 06650021 10 WASHER, A10

5 211042N0 8 SCREW, BOLT hex, M 10 x 40 MK/8.8-A3C 1S04017

6 996342N0 1 TUBE, BAR push, middle

7 814-10085 8 BOLT, Hex, M10 x 85, 8.8, BOLT hex, M10 x 851S040148.8
8  992335N0 1 SUPPORT, L.H.

9  992336N0 1 SUPPORT, R.H.

10 996341NO 1 SUPPORT, TUBE guide, complete

11 614-10050 4 BOLT, Hex, M10 x 50, 8.8, Full Thd, BOLT hex, M10 x 50 1SO40178.8




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0003 DRIVE, FEEDER AUGER

€,
R45M/0003/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0003 DRIVE, FEEDER AUGER

Ref Part Number Qty Description

1 239049N0 SCREW, BOLT hex, M12 x 30, MK/8.8-A3C 1SO4017

2 211394N0 DISC, WASHER, 13x35x 5

3 990862N2 SUPPORT, 10 x 221 x 365

4 800-1130 RING, SNAP, M30, Ext, RING snap, 30 x 1.5, DIN471 FST
5 97022172 SHIM, 30 x 42 x 1.0, DIN988 ST

6  235830N0 BEARING, BALL, grooved, 6206-2RS

7 800-2162 RING, SNAP, M62, Int, RING snap, 62 x 2, DIN472 FST

8  214223N0 CHAIN (AGRICULTURE), roller, RE51 25.4T 49CE

9 614-12110 BOLT, Hex, M12 x 110, 8.8, Full Thd, BOLT hex, M12 x 110 ISO4017 8.8
10 825-1412 NUT, M12, CI 8,

11 984419N1 SPRING, tension

12 991714N1 SPROCKET ASSY., 19/13 teeth

13 800-1155 CIRCLIP, RING snap, 55 x 2, DIN471 FST

14 239370NO
15 03640754
16 941838NO
17 239157NO

DISC, SHIM, 55 x 68 x 1/ST2K DIN988
NIPPLE, LUBE, grease, CM8 x 1 DIN71412
LINE, PIPE lubricating, 5 x 1 x 6000

NUT, TUBE, connection

18 408614N0 OLIVE,
19 239156N0 FITTING, CONNECTOR male
20 06650038 WASHER, A12

21 614-12030
22 239395N1
23 239160NO
24 233031NO
25 991038NO
26 212745N0
27 825-1410
28 06650021
29 920300N4
30 920300NS
31 996304N2
32 233626N1
33 913088N0
34 614-10035
35 213648N0
36 008593NO
37 991075N0
38 991106NO
39 912987NO
40 800-5135
41 234385N0
42 991710NO
43 97022212
44 991701NO
45 614-8016

BOLT, Hex, M12 x 30, 8.8, BOLT hex, M12 x 30 1ISO4017 8.8
DISC, WASHER, B12

SCREW, BOLT hex, M12 x 35 MK/8.8-A3C 1SO4017

DISC, WASHER, 13 x 62 x 6

SPROCKET ASSY., 37 teeth, 1ZOLL

CHAIN (AGRICULTURE), roller, RE51 25.4 T60E

NUT, M10, CI 8,

WASHER, A10

LINK, OFFSET, 25.4 x 12.7 GERADE

LINK, CONNECTING, offset, 25.4 x 12.7 x 8.28 GEKR.

ARM, rocker, R.H.

DISC, SHIM, 40 x 55 x 1

HOUSING, BEARING,

SCREW, Hex, M10 x 35, 8.8, Full Thd,

BEARING, BALL, COLLAR lock, YEN208-S

BUSHING, SLEEVE, 54.9 x 59.9 x 20, 340 long

BUMPER, STOP rubber, M 10 60 x 30 x 30

PLATE, 3x 30 x50

JOURNAL, bearing

RING, SNAP, M35, Ext, Hvy, RING snap, 35 x 2.5 DIN471 FST
BACK-UP RING, WASHER thrust, S35 x 45 DIN988 440-550HV10
SPROCKET ASSY., 22 teeth, 1ZOLL

SHIM, 35 x 45 x 0.5 DIN988 ST

SHAFT, D=35K6 x 186

BOLT, Hex, M8 x 16, 8.8,

WEFRPR RPFRPNNRPRPRPRRPPORPRPRPRPRPAIMNAERPRRERPRPRPONNDNODNMNNNREPERPNRPRPRPREROOWRNDNDERERRREOJ




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01-)
0003 DRIVE, FEEDER AUGER

Ref Part Number Qty Description

46 06577028 WASHER, SPECIAL, washer, M8

47 991563N0 PROTECTION PLATE, GUARD plate, 2 x 283 x 757
48 614-12030 BOLT, Hex, M12 x 30, 8.8, BOLT hex, M12 x 30 ISO4017 8.8
49  235869N0 BEARING, BALL, grooved, 6207-2RS

50 800-2172 CIRCLIP, RING snap, 72 x 2.5 DIN472 FST

51 992689N0 HOUSING, bearing

52 97013112 SCREW, BOLT eye, LBM16 x 130 DIN444 5.6

53 238047NO NUT, lock, 16/8-A3C

54 239391NO DISC, WASHER, A16

62 233627N1 DISC, SHIM, 40 x 55 x 2

63 06608768 SHIM, 35 x 45 x 1 DIN988

P PR RPRPERPNODNDDNR W




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0004 DRIVE, FEEDER AUGER

R45M/G004/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0004 DRIVE, FEEDER AUGER

Ref Part Number Qty Description
1 992398N1 AUGER, feeder

2 951199N0 SPRING, tension

3 941838N0 LINE, PIPE lubricating, 5 x 1 x 6000

4 239157N0 NUT, TUBE, connection

5 408614N0 OLIVE,

6  239156N0 FITTING, CONNECTOR male

7 244421NO BOLT, hex, M12 x 200/8.8-A3C 1S04017
8 825-1412 NUT, M12, CI 8,

9  991075N0 BUMPER, STOP rubber, M10 60 x 30 x 30
10 991106NO PLATE, 3x30x 50

11 06650021 WASHER, A10

12 825-1410 NUT, M10, CI 8,

13 213648N0
14 913088NO
15 008593N0
16 03640754
17 239370NO
18 800-1155
19 614-10035
20 996301N2
21 233031NO
22 06650038
23 239160NO
24 97001773
25 992491INO
26 991078NO
27 996464N0
28 237947NO
29 991709NO
30 215165N0
31 991265N1
32 999037NO
33 502511NO
34 992401NO
35 992402N0
36 234953N0
37 238132N0
38 06577028
39 239395N1
49  992489N0
52 996643N0

BEARING, BALL, lock collar, YEN208-S

HOUSING, BEARING,

BUSHING, SLEEVE, 54.9 x 59.9 x 20, 340 long
NIPPLE, LUBE, grease, CM8 x 1 DIN71412

DISC, SHIM, 55 x 68 x 1/ST2K DIN988

CIRCLIP, RING snap, 55 x 2 DIN471 FST

SCREW, Hex, M10 x 35, 8.8, Full Thd,

ARM, rocker, L.H.

DISC, WASHER, 13x62 x 6

WASHER, A12

SCREW, BOLT hex, M12 x 35 MK/8.8-A3C 1SO4017
BOLT, CARRIAGE, SCREW head-round-flat, M10 x 60 DIN603 8.8
CHAIN (AGRICULTURE), roller, 1 ZOLL x 1/2 ZOLL 6 GLIEDER
RING, WASHER, 13 x 40 x 9.5

BAR, STAY, 40 x 10 x 300

SAFETY NUT, lock, 10

SPROCKET ASSY., 17 teeth, 1 ZOLL

PIN, LINCH, 8 x 42 DIN11023 ST

SPROCKET ASSY.,

FEEDER comb, 5 x 99 x 565

SCREW, flat, round head, M10 x 25

AMPLIFIER, REINFORCEMENT, L.H.
REINFORCEMENT, R.H.

SCREW, flat, round head, M8 x 20 x 13 DIN603 8.8
NUT, lock, 8/8-A3C

WASHER, SPECIAL, washer, M8

DISC, WASHER, B12

DRIVE SPROCKET, 27 teeth, 1 ZOLL

SLAT, FEEDER comb, 5 x 103 x 565

AP P RPNMNNAERPNRPPRPRPPORPRRPPEDNORPEPREPENNONNERERR

N NN )
R RS

B




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0005 SUPPORTING ARM LH, DRIVE, LEFT

R45M/0005/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0005 SUPPORTING ARM LH, DRIVE, LEFT

Ref Part Number Qty Description
1 992245N1 1 SUPPORT ASSY., arm, L.H.

2 236944N0 4 NIPPLE, LUBE, grease

3 991140NO 2 JACK SCREW, lubricating

4 239391NO 12 DISC, WASHER, A16

5 991775N0 4 RING, THRUST, WASHER, 17 x 61 x 6

6 907091NO 2 BUSHING, SLEEVE, 40 x 44 x 40

7 991086N1 1 HOLDER, PLATE retaining

8 06650038 3 WASHER, A12

9  215423N0 3 SCREW, BOLT hex, M12 x 45 MK DIN933 8.8
10 991027NO 1 TRANSMISSION, GEAR angular, 1=1:1, 53

11 991125N1 1 COUPLING, SHAFT universal drive

12 242044N0 1 SCREW, cheese head, M5 x 16 DIN84 4.8

13 895-25005 1 WASHER, M5 x 15 x 1.6, 5.3 DIN9021 140HV
14 211289N0 1 REFLECTOR, yellow, D=63

15 238952N0 10 SCREW, BOLT hex, M16 x 45 MK DIN933 8.8
16 991809N1 2 SHIM, PLATE spacer, 1 x 180 x 216

17 991810N1 3 SHIM, PLATE spacer, 2 x 180 x 216

18 992249N0 1 SUPPORT ASSY., tube, L.H.

19 238942N1 1 NUT, hex, M22 x 1.51S08673 10

20 991141NO 1 PIN, SMALL, SCREW centering, RD42 x 115

21 991577NO 1 TRANSMISSION, DRIVE rotor

22 233892N0 4 DOWEL, PIN roll, 12 x 45A DIN8752

23 991129N1 1 COUPLING, CLUTCH cut out, M=780NM + - 8%
24 06650038 4 WASHER, A12

25 215455N0 4 SCREW, BOLT hex, M12 x 60 MK/8.8-A3C DIN931
26 913631NO 1 PROTECTOR, GUARD shaft, DI=34.5 x 75

27 215913N0
28 99215INO
29 992152N0
30 992183N0
31 992185N1
32 992189N1
33 614-8025
34 06577028
35 233626N1
36 233627N1
37 991476NO
38 234232N0

NUT, hex rivet M8 KI-L 3-5.5
PLATE, WEAR, angle, 4 x 92 x 500
PLATE, WEAR, angle, 4 x 92 x 290
ANGLE, holding, inner

ANGLE, holding, L.H., middle
ANGLE, holding, L.H.

BOLT, Hex, M8 x 25, 8.8,
WASHER, SPECIAL, washer, M8
DISC, SHIM, 40 x 55 x 1

DISC, SHIM, 40 x 55 x 2

SPACER, RING, WASHER, D=30 x 13 x 12
WASHER, WASHER, D=34 x 17 x 1




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0006 SUPPORTING ARM LH, DRIVE, RIGHT

R45M/0006/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0006 SUPPORTING ARM LH, DRIVE, RIGHT

Ref Part Number Qty Description
1 991128N1 1 COUPLING, CLUTCH cut-out, M=780NM + - 8%
2 913631N0 1 PROTECTOR, GUARD shaft, DI=34.5 x 75

3 991027NO 1 TRANSMISSION, GEAR angular, 1=1:1.53

4  991125N1 1 COUPLING, SHAFT universal drive

5 992247N1 1 SUPPORT ASSY., arm, R.H.

6 907091NO 2 BUSHING, SLEEVE, 40 x 44 x 40

7 991775N0 4 RING, THRUST, WASHER, 17 x61x 6

8  239391INO0 12 DISC, WASHER, A16

9  991140NO0 2 JACK SCREW, lubricating

10 236944N0 4 NIPPLE, LUBE, grease

11 991086N1 1 HOLDER, PLATE retaining

12 06650038 3 WASHER, A12

13 215423N0 3 SCREW, BOLT hex, M12 x 45 MK DIN933 8.8
14 215455N0 4 SCREW, BOLT hex, M12 x 60 MK/8.8-A3C DIN931
15 06650038 4 WASHER, A12

16  233892N0 4 DOWEL, PIN roll, 12 x 45A DIN8752

17 992301NO 1 SUPPORT ASSY., tube, R.H.

18 991810N1 3 SHIM, PLATE spacer, 2 x 180 x 216

19 991809N1 2 SHIM, PLATE spacer, 1 x 180 x 216

20 238952N0 10 SCREW, BOLT hex, M1 6 x 45 MK DIN933 8.8
21 211289N0 1 REFLECTOR, yellow, D=63

22 895-25005 1 WASHER, M5 x 15 x 1.6, 5.3 DIN9021 140HV
23 242044N0 1 SCREW, cheese head, M5 x 16 DIN844.8\

24 991141INO 1 PIN, SMALL, SCREW centering, RD42 x 115

25 238942N1 1 NUT, hex, M22 x 1.51S08673 10

26 991578N0 1 TRANSMISSION, DRIVE rotor, L.H.

27 215913N0
28 99215INO
29 992153N0
30 992183N0
31 992460NO
32 992187N1
33 614-8025
34 06577028
35 233626N1
36 233627N1
37 991476NO
38 234232N0

NUT, hex rivet, M8 KI-L 3-5.5
PLATE, WEAR, angle, 4 x 92 x 500
PLATE, WEAR, angle, 4 x 92 x 290
ANGLE, holding, inner

ANGLE, holding, middle

ANGLE, holding, R.H.

BOLT, Hex, M8 x 25, 8.8,
WASHER, SPECIAL, washer, M8
DISC, SHIM, 40 x 55 x 1

DISC, SHIM, 40 x 55 x 2

SPACER, RING, WASHER, D=30 x 13 x 12
WASHER, WASHER, D=34 x 17 x 1




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0007 DRIVE, MIDDLE

R45MIOOO7/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0007 DRIVE, MIDDLE

Ref Part Number Qty Description
1 239049N0 SCREW, BOLT hex, M12 x 30 MK/8.8-A3C 1S04017
2 06650038 WASHER, A12

3 991020N1 TRANSMISSION, GEARBOX conveyor, 1=1.818:1

4 991124N3 COUPLING, SHAFT universal drive

5 990761N1 COUPLING, SHAFT universal drive

6  991028N0 TRANSMISSION, GEARBOX main, 1=1:1.124/1.36
7 991944N0 COUPLING, SHAFT drive universal, W2400-SD25
8  237947NO SAFETY NUT, lock, 10

9  234284N0 WASHER, 13 x 30.0x 2

10 234227NO WASHER, 13x30.5x 1

11 990790NO SHEET, PLATE for, 105 x 197 x 6

12 06650021
13 614-10035
14 06650013
15 711-10030
16 991189N1
17 991274N1
18 991578NO
19  238952N0
20 239391INO
21 233892N0
22 991128N1
23 614-16030
24 991934N0
25 614-8016
26 06577028
27 992322N0
28 992325N0
29 991923N1
30 991994N0
31 614-8025
32 238132N0
33 991273N1
34 992172NO
35 992321INO

N = = e = =
PP P PRPRPRPPRPPRPPRPOORANOESGHGRRPRPNMNILEEREYMERE R, PPN G @

WASHER, A10

SCREW, Hex, M10 x 35, 8.8, Full Thd,

WASHER, B10

BOLT, CARRIAGE, Short NK, M10 x 30, CI8.8, Full Thd, flat, round head, M10 x 30 DIN603 8.8
FENDER ASSY., GUARD clutch, 2 x 323 x 391
PROTECTION PLATE, GUARD, R.H., lower, 2 x 189 x 323
TRANSMISSION, DRIVE rotor, L.H.

SCREW, BOLT hex, M16 x 45MK DIN933 8.8

DISC, WASHER, A16

DOWEL, PIN roll, 12 x 45A DIN8752

COUPLING, CLUTCH out-cut, M=780NM + - 8%

SCREW, Hex, M16 x 30, 8.8, Full Thd, Bolt, Hex, M16 x 30, 8.8, Full Thd, 1ISO4017
TRANSMISSION, GEARBOX

BOLT, Hex, M8 x 16, 8.8,

WASHER, SPECIAL, washer, M8

PROTECTION PLATE, GUARD plate, complete, outer
PROTECTION PLATE, GUARD plate, complete, inner
COUPLING, SHAFT drive universal, W2300-SD15Z
PROTECTION PLATE, SHAFT protection, 2 x 360 x 449
BOLT, Hex, M8 x 25, 8.8,

NUT, lock, 8/8-A3C

PROTECTION PLATE, GUARD, L.H., lower, 2 x 147 x 323
PAD, WEAR, SHOE skid

TRANSMISSION, GEAR angular




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0008 INTAKE DISC, RIGHT

sooe /8

3¢ |

)
Ve,

+ 4 yy
N y ‘,'
0\\\;\ kN B -
" y

R45M/3008/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0008 INTAKE DISC, RIGHT

Ref Part Number Qty

Description

1 614-8020 24
2 992488N1 3
3 233574N0 20
4 239395N1 20
5 992412N1 1
6 06577028 24
7 238132N0 24
8  996843N0 1
9  236510NO 34
10 502511INO 12
11 992807N1 5
12 996313NO0 5
13 996312N1 5
14 06650021 42
15 237947NO 40

16  996741IN1
17 991982N1
18 827-16070
19 239391INO
20 996451NO
21 991138NO
22 991585N0
23 21392INO
24 234364N0
25 614-10025
26 992404N1
27 996122N1
28 991576NO0
29 239049N0
30 06650038
31 238234N0
32 06364282
33 213920N0
34 991594N4
35 991583N1
36 239160NO
37 996584N0
38 07753107
39 996582N0
40 996622N0
41 991584N2
42 991397N1
43  614-8025
44 990926N0
45 003780507 10

P O~NDEANMNNONMNNONMNNENNRERREREOR.

[EE
N

P NP R PR ERREPERREN

BOLT, Hex, M8 x 20, 8.8, BOLT hex, M8 x 20, ISO4017 8.8
PLATE, LARGE, RAKER, 4 x 50 x 65

SCREW, BOLT hex, M12 x 25, MK DIN933 8.8
DISC, WASHER, B12

DISC, intake, D1250 x 5

WASHER, SPECIAL, washer, M8

NUT, lock, 8/8-A3C

DISC intake

SCREW, flat, round head, M10 x 20 x 12 DIN603 8.8
SCREW, flat, round head, M 10 x 25

PLATE, LARGE, cover, 3 x50 x 81

KNIFE, R.H.

KNIFE, R.H.

WASHER, A10

SAFETY NUT, lock, 10

RING,

SCRAPER, 3 x50 x 92

BOLT, Hex, M16 x 70, 10.9, Bolt, Hex, M16 x 70, 10.9, ISO4014
DISC, WASHER, A16

COVER,

DISC, WASHER, D=65 x 8

FLANGE,

RING, 9RB, 100 x 122 x 5.5

WASHER, 11 x 26 x 4

BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex, M10 x 25, ISO4017 8.8
DISC, knife, D1110 x 4

SCRAPER, UNTERE MESSER

TRANSMISSION, GEAR BOX scraper

SCREW, BOLT hex, M12 x 30, MK/8.8-A3C 1S04017
WASHER, A12

NUT, lock, 12

BOLT, BOLT hex, M16 x 1.5 x 65, ISO8765 8.8
RIVET, countersunk, 8 x 20 DIN661 ST

DISC, NOTCHED, scraper, D=730 x 5

FLANGE,

SCREW, BOLT hex, M12 x 35 MK/8.8-A3C 1S04017
SUPPORT, R.H.

SCREW, flat, round head, M12 x 30, DIN603 8.8
ANGLE, holding, 8 x 195 x 281

SCRAPER,

FLANGE,

SLAT, 20 x 10 x 105

BOLT, Hex, M8 x 25, 8.8,

SCRAPER, finger, 6 x 50 x 106

SCREW, flat, round head, M8 x 16, DIN603 8.8




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0009 INTAKE DISC, LEFT

:

NN

PPHO

@@]

lg

7%
K =

R45M/0008/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0009 INTAKE DISC, LEFT

Ref Part Number Qty Description
1 213920NO 12 RIVET, countersunk, 8 x 20, DIN661 ST

2 991594N4 2 DISC, NOTCHED, scraper, D=730 x5

3 996622N0 1 SCRAPER,

4 06650038 6 WASHER, A12

5 238234N0 2 NUT, lock, 12

6 991583N1 1 FLANGE,

7 239049N0 2 SCREW, BOLT hex, M12 x 30, MK/8.8-A3C, 1ISO4017
8  991584N2 1 FLANGE,

9  991585N0 2 FLANGE,

10 991397N1 1 SLAT, 20 x 10 x 105

11 991576N0 1 TRANSMISSION, SCRAPER gear box

12 06364282 1 BOLT, BOLT hex, M16 x 1.5 x 65, 1ISO8765 8.8

13 239391IN0 1 DISC, WASHER, A16

14 239160NO 6 SCREW, BOLT hex, M12 x 35, MK/8.8-A3C, 1ISO4017
15 996583N0 1 SUPPORT, L.H.

16 827-16070 1 BOLT, Hex, M16 x 70, 10.9, Bolt, Hex, M16 x 70, 10.9, ISO4014
17 996581N0 1 ANGLE, holding, 8 x 195 x 281

18 07753107 2 SCREW, flat, round head, M12 x 30, DIN6038.8

19 991138N0 1 DISC, WASHER, D=65 x 8

20 236510N0 34 SCREW, flat, round head, M10 x 20 x 12, DIN603 8.8
21 21392INO 1 RING, 9RB, 100 x 122 x 5.5

22 233574N0 36 SCREW, BOLT hex, M12 x 25, MK DIN933 8.8

23 239395N1 36 DISC, WASHER, B12

24 06650021 42 WASHER, A10

25 237947NO 40 SAFETY NUT, lock, 10

26 502511INO 12 SCREW, flat, round head, M10 x 25

27 992404N1 1 DISC, knife, D1110 x 4

28 996122N1 2 SCRAPER, UNTERE MESSER

29 614-10025 2 BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex, M10 x 25, 1SO4017 8.8
30 234364N0 4 WASHER, 11x 26 x4

31 614-8020 12 BOLT, Hex, M8 x 20, 8.8, BOLT hex, M8 x 20, 1ISO4017 8.8
32 992488N1 3 PLATE, LARGE, RAKER, 4 x 50 x 65

33 996451N0 1 COVER,

34 992410N1 1 DISC, intake, D1250 x 5

35 06577028 12 WASHER, SPECIAL, washer, M8

36 238132N0 6 NUT, lock, 8/8-A3C

37 996842N0 1 DISC, intake

38 992848N1 2 RING, L.H.

39 991982N1 5 SCRAPER, 3 x50 x 92

40 992807N1 5 PLATE, LARGE, cover, 3 x 50 x 81

41 996310NO0 5 KNIFE, L.H.

42 996309N1 5 KNIFE, L.H.

43  614-8025 2 BOLT, Hex, M8 x 25, 8.8,

43  614-8025 2 BOLT, Hex, M8 x 25, 8.8,

44 990926N0 1 SCRAPER, finger, 6 x 50 x 106




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01-)
0009 INTAKE DISC, LEFT

Ref Part Number Qty Description

45 003780507 10 SCREW, flat, round head, M8 x 16, DIN6038.8




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0010 FEED ROLLER

R45M70010/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0010 FEED ROLLER

Ref Part Number Qty Description

1 992435N1 1 CONE, CONE, R.H.

2 06650021 20 WASHER, A10

3 233000NO 16 SCREW, BOLT hex, M10 x 25, MK/8.8-A3C, I1SO4017

4 999030NO 1 FLOOR, L.H.

5 614-10025 4 BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex, M10 x 25, 1S04017 8.8
6  239392N0 10 DISC, WASHER, B6

7 03267411 10 SAFETY NUT, lock, 6

8 06650038 4 WASHER, A12

9  614-12020 4 BOLT, Hex, M12 x 20, 8.8, Full Thd, BOLT hex, M12 x 20, ISO4017 8.8
10 215429N0 10 BOLT, CARRIAGE, flat, round head, M6 x 12 x 6, DIN603 8.8
11 992439N0 2 COVER, PROTECTIVE, cone, D369 x 1.5

12 215423N0 2 SCREW, BOLT hex, M12 x 45, MK DIN933 8.8

13 239395N1 2 DISC, WASHER, B12

14 03222553 2 WASHER, 13x40x 6

15 724283N0 2 CENTERING RING, CONE, D=30

16 991036NO 2 COUPLING, CLUTCH overload, M=1000NM

17  233627N1 1 DISC, SHIM, 40 x 55 x 2

18 990957N2 20 BAR, CONE segment, 3 x 72 x 479

19 234953N0 80 SCREW, flat, round head, M8 x 20 x 13 DIN603 8.8

20 06577028 80 WASHER, SPECIAL, washer, M8

21 238132N0 80 NUT, lock, 8/8-A3C

22 992629N0 2 COVER,

23 996178NO 20 SUPPORT, BRACKET, 2 x 70 x 175

24 07753211 20 SCREW, flat, round head, M8 x 25, DIN603 8.8

25 999028N0 FLOOR, R.H.

26 06650013 WASHER, B10

27 999024N0
31 992438N1
33 233626N1

= = N

ANGLE support, 4 x 84 x 210
CONE, CONE, L.H.
DISC, SHIM, 40 x55x 1




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0011 POINT, MIDDLE

R45M/0011/3108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0011 POINT, MIDDLE

Ref Part Number Qty Description
1 992266N0 3 POINT, intermediate
2 996093N1 3 HOLDER, BRACKET
3 991707N5 1 BAR, INDICATOR position
4 992267N3 2 POINT, TOP divider
5 864-12020 10 SCREW, Hex Soc Hd, M12 x 20, 8.8, cheese head, M12 x 20, DIN912 8.8
6 242824N1 10 WASHER, RING locking, VSKZ12
7 913014N0 10 BUSHING, SLEEVE, 32H9 x 15
8  234953N0 10 SCREW, flat, round head, M8 x 20 x 13, DIN603 8.8
9 006347281 3 SCREW, BOLT hex, M12 x 50, 1ISO4017 10.9
10 991680N1 2 SUPPORT, divider, 5 x 208 x 216
11 06650038 7 WASHER, A12
12 614-12020 3 BOLT, Hex, M12 x 20, 8.8, Full Thd, BOLT hex, M12 x 20, ISO4017 8.8
13 825-1412 3 NUT, M12, CI 8,
14 991686N1 1 ANGLE,5x70x 141
15 06577028 10 WASHER, SPECIAL, washer, M8
16 238132N0 10 NUT, lock, 8/8-A3C
17 614-8012 5 SCREW, Hex, M8 x 12, 8.8, Full Thd, BOLT hex, M8 x 12, ISO4017 8.8
18 814-10080 6 BOLT, Hex, M10 x 80, 8.8,
19 991706N5 1 BAR, POSITION indicate, 8 x 292 x 310
20 239049N0 12 SCREW, BOLT hex, M12 x 30, MK/8.8-A3C, 1S04017
21 06650021 6 WASHER, A10
22 237947NO 6 SAFETY NUT, lock, 10
23 996084N0 3 SKID/SHOE,
24 991753N0 3 ANGLE, 5x65x 120
25 991716N5 1 POINT, intermediate
26 991319N1 1 ANGLE, 5x84x 161
27 996315N1 1 SUPPORT, BRACKET
28 992268N0 1 DEFLECTOR, GUIDE plate, L.H.
29 992269N0 1 DEFLECTOR, GUIDE plate, R.H.
30 003780507 9 SCREW, flat, round head, M8 x 16, DIN603 8.8
31 992513N0 3 BLOCK, SHIM, 1x 30 x 130
1

215165N0

PIN, LINCH, 8 x 42, DIN11023ST




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0012 POINT, OUTER

R45M/0(112/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0012 POINT, OUTER

Ref Part Number Qty Description

1 962-12030 4 SCREW, Hex Soc Hd, M12 x 30, 10.9, cheese head, M12 x 30, DIN912 10.9
2 242824N1 4 WASHER, RING locking, VSKZ12

3 992264N2 1 POINT, TOP divider, R.H.

4 06650021 8 WASHER, A10

5  233000NO 4 SCREW, BOLT hex, M10 x 25, MK/8.8-A3C, 1SO4017

6  992288NO 2 DEFLECTOR, PLATE divider, outer

7 991112NO 2 ANGLE,

8  814-10065 2 BOLT, Hex, M10 x 65, 8.8, BOLT hex, M10 x 65, ISO4014 8.8
9 991108N1 2 TUBE,RO40x40x4

10 814-10070 2 BOLT, Hex, M10 x 70, 8.8, BOLT hex, M10 x 70, ISO4014 8.8
11 237947NO 4 SAFETY NUT, lock, 10

12 913014NO 2 BUSHING, SLEEVE, 32H9 x 15

13 825-1410 2 NUT, M10, CI 8,

14 992283N1 1 HOLDER, SUPPORT, R.H.

15 992281N1 1 TUBE, R.H.

16 992274N1 2 HOLDER, SUPPORT, L.H.

17 992271N1 1 TUBE, L.H.

18 992263N2 1 POINT, TOP divider, L.H.

19 992149N0 2 PLATE, WEAR, strip, 4 x 20 x 341

20 007751242 4 SCREW, flat, round head, M6 x 16, DIN603 8.8

21 03267411 4 SAFETY NUT, lock, 6

22 03222850 4 WASHER, A6

23 236464N0 2 SCREW, flat, round head, M10 x 70, DIN603 8.8

24 07755576 2 SCREW, flat, round head, M10 x 25, DIN603 8.8

25 996637N0 2 KNIFE,

26 234326N0 2 WASHER, 11x 26 x 3

27 992868N1 2 BLOCK, SHIM, 5 x 25 x 100

35 233396N0 4 BOLT, hex, M10 x 30, MK/8.8-A3C, I1SO4017




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0013 HYDRAULICS

R45M/0013/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0013 HYDRAULICS

Ref Part Number Qty Description
1 06402730 8 PIN, SPLIT (COTTER), splint, 5 x 32, DIN94 ST

2 234341INO 8 DISC, WASHER, 21 x34x3

3 991250N0 2 SPACER, RING, bushing, 30 x 4 x 16

4 918628N0 4 PIN, CLEVIS, BOLT, 20H9 x 122

5 895-11020 2 WASHER, M20 x 37 x 3, 21, DIN125ST

7 607253N1 2 ORIFICE, PANEL, D=8.1x0.7x1.2

8 913318N0 4 HOSE ASSY., line

9  683658N0 3 MOUNTING, RUBBER, BEARING, 36078

10 683254N0 3 FIXING BRACKET, CLIP attaching, BSS 2 x 18 x 25 x 3
11 06577028 3 WASHER, SPECIAL, WASHER, M8

12 614-8030 3 BOLT, Hex, M8 x 30, 8.8, BOLT hex, M8 x 30, 1S04017 8.8
13 239280N0 2 FLOW-DIVIDER, L UNION

14 750784N1 8 NUT, TUBE, connection

15 406082N1 8 RING, NIPPLE

16 991251INO 1 TUBE ASSY., CPL. PIPE

17 991253N0 1 TUBE ASSY., CPL. PIPE

18 991940N0 1 TUBE ASSY., CPL. PIPE

19 991942N0 1 TUBE ASSY., CPL. PIPE

20 238718N0 2 FITTING, UNION CONNECT

21 991959N0 2 TUBE ASSY., CPL. PIPE

22 06213197 2 NUT, hex, M14 x 1.5, ISO4032

23 239390N0 2 WASHER, Al4

24 215360N0 2 SUPPORT, FITTING bulkhead

25 913322N0 2 HOSE ASSY., line

26 812990N0 1 FAIRING, LIGHT, PLUG, black, DN10

27 239479N0 2 RESTRICTOR, ADAPTER reducing

28 812989N0 2 FITTING, PIPE, COUPLING male

29 821934N0 1 FAIRING, LIGHT, PLUG, red, DN10




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0014 GUARD

28)(25)

N
3/] ‘\?

(3:




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0014 GUARD

Ref Part Number Qty Description
1 996579NO 1 SHEET, SHEATING protect, R.H., front

2 614-8016 50 BOLT, Hex, M8 x 16, 8.8,

3 06650005 52 WASHER, B8

4 996318N2 STANCHION, COVER protective, R.H.

5 996320N0 SHEET, CAP, 1 x 155 x 170

6 996335N0 SHEET, SHEATING protect, R.H., rear

7 992890N1 PARTITION, R.H.

8  996322N1 SHEET, COVER protective, R.H., middle

9  215455N0 SCREW, BOLT hex, M12 x 60, MK78.8-A3C, DIN931
10 06650038 WASHER, A12

11 991528N0 BAR, SHIM, BL3

12 996617NO
13 992428N0
13 992428N0
14 996319N2
15 996618NO
16 991528N0
17 06577028
18 996337NO
19 614-10016
20 996336NO
21 996321N1
22 996578N0
23 992889N1
24 996316N3
25 996428N3
26 992095N1
27 06075450
28 06650021
29 237947NO
30 614-10020
31 06650021
32 614-8025
33 215708NO
34 239412N0
35 992802N2
36 814-12090
37 992809N1
38 711-10030
39 238132N0
40 990503NO
41 990502N1
42 234953N0
43 990501N1

SHEET, COVER plate, 2 x 274 x 329

HOOD, COVER sheet metal

HOOD, COVER sheet metal

STANCHION, COVER protective, L.H.
SHEET, COVER plate, 2 x 274 x 320

BAR, SHEATING protect, L.H., rear
WASHER, SPECIAL, washer, M8

SHEET, COVER protective, R.H., lower
BOLT, Hex, M10 x 16, 8.8, Full Thd, BOLT hex, M10 x 16, 1IS04017 8.8
COVER, protective, L.H., lower

SHEET, COVER proective, L.H., middle
SHEET, SHEATINGprotect, L.H., front
PARTITION,

GRAB RAIL, guard, L.H.

GRAB RAIL, guard, R.H.

RING, GUIDE, plate, 6 x 143 x 220

SCREW, countersunk, M10 x 25, DIN7991 8.8
WASHER, A10

SAFETY NUT, lock, 10

BOLT, Hex, M10 x 20, 8.8, Full Thd,
WASHER, A10

BOLT, Hex, M8 x 25, 8.8,

BOLT, hex, M10 x 45, MK/10.9-A3C DIN931
BOLT, hex, M10 x 50, MK/8.8-A3C DIN931
GUIDE, 4 x 120 x 527

BOLT, Hex, M12 x 90, 8.8, BOLT hex, M12 x 90, ISO4014 8.8
TUBE,

O~NNNNPRPPRPRPRRPPRPRPPORPRAERPRREPRPREPREPRPREWOWRRRRR

[EEY
[ep]

NUT, lock, 8/8-A3C

SCRAPER, RUBBER stripping, 8 x 95 x 306
ANGLE BAR, 2 x 61 x 289

SCREW, flat, round head, M8 x 20 x 13, DIN603 8.8
ANGLE BAR, 2 x 61 x 289

P OFPNOOOGEFEDNEDNDNDND D

BOLT, CARRIAGE, Short NK, M10 x 30, CI8.8, Full Thd, flat, round head, M10 x 30, DIN603 8.8




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0015 GUARD

R4A5M/C015/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0015 GUARD

Ref Part Number Qty Description
1 06402513 4 PIN, SPLIT (COTTER), splint, 4 x 18, DIN94ST

2 991434N0 4 ROPE, rubber, 8 x 380

3 923066N0 4 SPRING, TENSION,

4 991759N0 2 BAR, GUARD outer

5 900881N0 4 HOOK, spring, D=3.2 x 42

6  622898N0 2 LIGHT ASSY., position, 2BE

7 06007698 2 SCREW, cheese head, M4 x 16, DIN84 4.8

8  177906N0 2 BULB, SOFFIT, L 12V5W DIN72601

9  233546N0 2 LAMP, filament, RL 12V21W DIN72601

10 236489N1 2 WASHER, SPRING, 4

11 825-1404 2 NUT, M4, CI 8,

12 623341N0 2 CABLE SHEATH,, ring, B10 x 14 x 2

13 991386N2 1 HARNESS, LOOM wiring, BEGRENZUNGSLEUCHTE
14 238132N0 2 NUT, lock, 8/8-A3C

15 06577028 4 WASHER, SPECIAL, washer, M8

16 814-8110 2 BOLT, Hex, M8 x 110, 8.8, BOLT hex, M8 x 110, 1ISO4014 8.8
17 03267411 24 SAFETY NUT, lock, 6

18 895-11006 12 WASHER, M6, 6.4 DIN125ST

19 991455N1 2 ANGLE, 2x36.5x 824

20 991458N0 2 SIGN, WARNING, console, K2 141 x 423, DIN110
21 665564N1 12 SCREW, flat, round head, M6 x 12

22 991457N0 2 SIGN, WARNING, console, K1 141 x 423, DIN110
23 614-6016 2 BOLT, Hex, M6 x 16, 8.8,

24 03222850 4 WASHER, A6

25 215411NO 2 CLIP, pipe, D1-10 x 15W1-1, DIN3016

26 991770NO 1 BAR, GUARD middle

27 991771NO 2 CANVAS, CURTAIN safety, 1.1 x 1355 x 1435

28 991433N0 6 ROPE, rubber, 8 x 240

29 895-25005 12 WASHER, M5 x 15 x 1.6, 5.3 DIN9021 140HV

30 237853N0 18 RIVET, A4.8 x 10, DIN7337ST

31 895-25008 4 WASHER, M8 x 20 x 1.6, 8.4, DIN9021 140HV

38 964923N4 2 ROPE, rubber, 8 x 320




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0016 LAID MAIZE AUGER

R45M/0016/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0016 LAID MAIZE AUGER

Ref Part Number Qty Description

1 996685N1 1 SHEET, GUARD hood, L.H., 1.5 x 432 x 552

2 608014N1 2 PLATE, LARGE, DISK coupling

3 06650021 32 WASHER, A10

4 211042N0 6 SCREW, BOLT hex, M10 x 40, MK/8.8-A3C, ISO4017

5 614-10016 2 BOLT, Hex, M10 x 16, 8.8, Full Thd, BOLT hex, M10 x 16, 1ISO4017 8.8
6 03501205 8 KEY, BUCKET TOOTHRT, flat, A8 x 7 x 36, DIN6885

7 825-1410 8 NUT, M10, CI 8,

8  996724N0 2 DRIVE, ANGLE, gear, L-25A ABSCHALTBAR

9  996646N0 1 HOLDER, SUPPORT, L.H.

10 814-10120 8 BOLT, Hex, M10 x 120, 8.8,

11 06577028 6 WASHER, SPECIAL, washer, M8

12 614-8020 6 BOLT, Hex, M8 x 20, 8.8, BOLT hex, M8 x 20, 1ISO401 7 8.8
13 235534N1 6 SCREW, BOLT hex, M10 x 50 x 29+2, 1SO4014 8.8

14 912795N0 2 DISC, WASHER

15 237947NO 10 SAFETY NUT, lock, 10

16 912813N0 2 GUARD,

17 991127N1 2 COUPLING, SHAFT universal drive

18 814-10060 4 BOLT, Hex, M10 x 60, 8.8,

19 991126N0 2 COUPLING, SHAFT universal drive

20 996723N0 2 TRANSMISSION, GEAR angular, L-25A

21 814-10120 8 BOLT, Hex, M10 x 120, 8.8,

22 992290N1 1 ROLL, DIVIDER rotary, L.H.

23 991183N0 2 BUSHING, SLEEVE, 16H9 x 41

24 912800N0 2 BEARING, 40 x 40 x 50

25 996687N0 1 SHEET, INSERT, L.H.

26 237384N0 2 SCREW, BOLT hex, M10 x 25RS

27 214237NO 2 SPLIT PIN/SAFETY PIN, threaded, M10 x 25/45H, DIN916
31 996686N1 1 SHEET, GUARD hood, R.H., 1.5 x 432 x 552

32 996645N0 1 HOLDER, SUPPORT, R.H.

33 814-10070 4 BOLT, Hex, M10 x 70, 8.8, BOLT hex, M10 x 70, ISO4014 8.8
34 992292N1 1 ROLL, DIVIDER rotary, R.H.

35 996688N0 1 SHEET, INSERT, R.H.




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0017 AUTOPILOT

R45M/0017/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0017 AUTOPILOT

Ref Part Number Qty Description

1 99133IN1 HARNESS, LOOM wiring, AUTOPILOT

2 614-6025 BOLT, Hex, M6 x 25, 8.8, BOLT hex, M6 x 25, 1ISO4017 8.8
3 050552N0 CLIP, CABLE,

4 235131N1 WASHER, LOCK, spring, 6

5 825-1406 NUT, M6, CI 8,

6 614-8020 BOLT, Hex, M8 x 20, 8.8, BOLT hex, M8 x 20, 1ISO4017 8.8
7 050574N2 SENSOR, system, rh, R.H.

8  237606N2 PIN, pin, 5 x 30 B/ST-DAC 320B DIN8752

9  008504N0 BUSHING, SLEEVE, 13.1x 15.1x 14

10 050583N0 BUSHING, D=30x 12.5x 15

11 895-11012 WASHER, M12 x 24 x 2.5, 13 DIN125 ST

12 06402570
13 050615N0

PIN, SPLIT (COTTER), splint, 3.2 x 18 DIN94 ST
PIN, LARGE, BOLT flange

14 825-1408 NUT, M8, CI 8,
15 06577028 WASHER, SPECIAL, washer, M8
16 614-8025 BOLT, Hex, M8 x 25, 8.8,

17 03222850
18 665564N1
19 213976NO0
20 239160NO
21 06650038
22 991323N2
23 238923N1
24 050686N1
25 050687N1
26 03267532
27 991716N5
28 991319N1
29 215165N0
30 996315N1
31 991537NO
32 003780507
33 238132N0
34 990909NO
41 992320N0

WASHER, A6

SCREW, flat, round head, M6 x 12

CLIP, attaching, 1 x 6-6.2 DIN72571 ST
SCREW, BOLT hex, M12 x 35, MK/8.8-A3C, 1ISO4017
WASHER, A12

COLUMN-JACKET, TUBE cable

SCREW, flat, round head, M6 x 25

LEVER, feeler, R.H.

LEVER, feeler, L.H.

SENSOR, system, rh 1

POINT, intermed

ANGLE, 5x 84 x 161

PIN, LINCH, 8 x 42, DIN11023ST

SUPPORT, BRACKET

GUARD, plate, 2 x 120 x 138

SCREW, flat, round head, M8 x 16 DIN603 8.8
NUT, lock, 8/8-A3C

SUPPORT, CAP, 1 x 100 x 130

EXTENSION CABLE,

PP NN RPRPRPRPRPRPRPRPRPPRPORNDNNMNoOocOOREMOMOMMNMNOMNMENMRENDMEBENNRNDRE




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0018 MAIN GEARBOX

1 Py - § i/:‘ g /.,_,,/
D / V= \
B ‘\\ ‘t ’ s
PN H o
,—""’f N
L R45M/0018/0108
7 28 39




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0018 MAIN GEARBOX

Ref Part Number Qty Description
1 01119113 2 GASKET, SEAL shaft, AS40 x 80 x 7, DIN3760 NBR
2 800-2180 2 RING, SNAP, M80, Int, RING snap, 80 x 2.5, DIN472 FST
3 215155N1 1 WASHER, SHIM, 70 x 79 x 0.1

4 06635272 2 COOLER, OIL, SHIM, 72 x 80 x 0.5, D1N988

5 939588N0 1 HOUSING,

6 01118715 3 SEAL, shaft, AS35 x 72 x 10, DIN3760 NBR

7 800-1135 1 RING, SNAP, M35, Ext, 35 x 1.5, DIN471 FST

8 06608768 1 SHIM, 35x 45 x 1, DIN988

9  235986N0 4 BEARING, ROLLER, taper, 30206 DIN720

10 214018N0 1 WASHER, SHIM, 62 x 72 x 2.0/ST2K DIN988

11 935012N0 1 SHAFTED PINION, 15 teeth MA 4.87

12 939578N0 1 SHAFT,

13 935027N0 1 BUSHING, SLEEVE

14 235988N0 2 BEARING, ROLLER, taper, 30208 J2/Q DIN720

15 614-8016 6 BOLT, Hex, M8 x 16, 8.8,

16 939599N0 1 PLATE, CAP

17 212267N0 4 VANEUM GAUGE, COVER, 62 x 8

18 800-2162 4 RING, SNAP, M62, Int, RING snap, 62 x 2, DIN472 FST
19 214014N0 1 WASHER, SHIM, 53 x 62 x 0.1/ST2K, DIN988

20 214017NO 4 WASHER, SHIM, 53 x 62 x 2.0/ST2K, DIN988

21 06103327 2 VANEUM GAUGE, SCREW locking, AM16 x 1.5, DIN7604ST
22 04101503 2 GASKET, SEAL, A 16 x 20, DIN7603CU

23 935007NO 2 PINION, GEAR spur, 30 teeth MN 5.00

24 935018N0 1 PINION, CONE, wheel, front, 23 teeth MA 4.87

25 939579N0 2 SHAFT, GEAR,

26 235987N0 4 BEARING, ROLLER, taper, 30207 J2 DIN720

27 800-2172 4 CIRCLIP, RING snap, 72 x 2.5, DIN472 FST

28 03223425 1 SHIM, 62x72x0.1

29 214018N0 2 WASHER, SHIM, 62 x 72 x 2.0/ST2K, DIN988

30 935006N0 1 PINION, GEAR spur, 22 teeth MN 5.00

31 939580N0 1 SHAFT,

33 211861N0 1 WASHER, SHIM, 70 x 79 x 0.2

34 06635264 1 COOLER, OIL, SHIM, 72 x 80 x 1, DIN988

35 97022666 1 SHIM, SHIM, 35 x 45 x 0.1, DIN988ST

36 97022664 1 SHIM, SHIM, 35 x 45 x 0.3, DIN988 ST

37 214015N0 1 WASHER, SHIM, 53 x 62 x 0.3/ST2K, DIN988

38 214016N0 1 WASHER, SHIM, 53 x 62 x O.5/ST2K, DIN988

39 03223433 1 SHIM, 62x72x0.3

40 03223441 1 SHIM, 62x72x0.5




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0019 GEARBOX, FEED ROLLER

o3
o
2
=
14
=2}
e
=
=)
I
=
5
i




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0019 GEARBOX, FEED ROLLER

Ref Part Number

Qty

Description

800-1132

935016N0
214011INO
243113N0
800-1175

238449N0
939582N0
235988N0
935015N0
631694N0
935020N0
12 06103327

13 004101503
14 004101552
15 939581N0
16  212115NO0
17 238504N0
18 939590N0
19  212459N0
20 06635272

21 97022214
22 06623968

23 800-2172

24 01118715
25 03652067
30 06635280
31 06635297
32 97020293
33 97022190

O 00 NO Orlh WD -

B
— o

P PP RPRRPRPRRPPRPRRPPRPRPRPRPRPNORPRRPRRPRPRERREPREPRRERDN

RING, SNAP, M32, Ext, RING snap, 32 x 1.5, DIN471 FST
PINION, CONE, GEAR bevel, 11 teeth MA6.35

SEAL, shaft, AS80 x 115 x 10, DIN3760 NBR

BEARING, BALL, grooved, 6015 DIN25

RING, SNAP, M75, Ext, RING snap, 75 x 2.5, DIN471 FST
SEAL, O-RING, 30 x 2, DIN3771 N-NBR70

SHAFT,

BEARING, ROLLER, taper, 30208 J2/Q DIN720

PINION, CONE, GEAR bevel, 20 teeth MA 6.35
SLOTTED NUT, grooved, M35 x 1.5, DIN70852 17H
VANEUM GAUGE, COVER, 130 x 12

VANEUM GAUGE, SCREW locking AM16 x 1.5, DIN7604ST
GASKET, SEAL, A16 x 20, DIN7603CU

SEAL ASSY., SEAL, A16 x 22, DIN7603CU

SHAFT,

RING, BEARING cover, 6208 ZAV

BEARING, BALL, grooved, 6208-2RS

HOUSING,

SEAL, shaft, BASL 40 x 72 x 10

COOLER, OIL, SHM, 72 x 80 x 0.5, DIN988

SHIM, SHIM, 56 x 72 x 1.0, DIN988ST

SHIM, SHIM, 56 x 72 x 0.5, DIN988

CIRCLIP, RING snap, 72 x 2.5, DIN472 FST

SEAL, shaft, AS35 x 72 x 10, DIN3760 NBR

BEARING, grooved, 6207 DIN625 LE IN A/

COOLER, OIL, SHIM, 72 x 80 x 0.3, DIN988

SHIM, SHIM, 72 x 80 x 0.1, DIN988

RING, SHIM, 56 x 72 x 0.3, DIN988 ST

SHIM, 56 x 72 x 0.1, DIN988ST




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0020 ROTOR DRIVE, RIGHT, MIDDLE

22—

(1) Rasm0020/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0020 ROTOR DRIVE, RIGHT, MIDDLE

Ref Part Number Qty Description
1 939584N0 1 SHAFT,

2 244275N0 1 BEARING, BALL, grooved, 6211-2RS

3 939595N0 1 FLANGE, shaft

4 01126057 1 SEAL, seal, A50 x 75 x 10, DIN3760 NBR

5 03661767 1 BEARING, grooved, 6010, DIN625

6 663426N1 15 SCREW, BOLT hex, M10 x 40 ZA

7 06650013 15 WASHER, B10

8 825-1416 NUT, M16, CI 8,

9  239391NO DISC, WASHER, A16

10 242772N0 DOWEL, PIN plain, 10M6 x 24, DIN6325 ST
11 939594N0 HOUSING, bearing

12 214022N0
13 214007NO
14 946425N0
15 935029N0
16  800-21150
17 935019NO
18 235896N0
19 800-2147
20 935003NO
21 800-5125
22 214012NO
23 935005N0
24 233009NO
25 800-11100
26 935002NO
27 03652122
28 06655001
29 800-1145
30 935061NO
31 935090NO
32 935030NO
33 935004N0
34 935024N0
35 935017NO
36 935028N0
37 935013NO
38 235988N0
39 06635297
40 939586N0
41 06109486
42 939596N0
43 800-2180
44 06635264
45 06609045

P NP RPPRPPRPRPNRPRPRPPNRPAMNPRPNNRPPRPRPRPRPRPRPRPRPNRPRRPREPREPREPRERENERELR

RING, BEARING cover,16020 AV

BEARING, BALL, grooved, 6020-2RS

SEAL, O-RING, 90 x 2, DIN3771 N-NBR70
BUSHING, SLEEVE

SNAP RING, M150, Int, 150 x 4, DIN472 FST
SHOULDERED SHAFT, AXLE

BEARING, BALL, grooved, 6005 DIN625

RING, SNAP, M47, Int, 47 x 1.75, DIN472 FST
PINION, GEAR spur, 17 teeth MN 4.00

CIRCLIP, M25, Ext, RING snap, 25 x 2, DIN471 FST
SEAL, shaft, A115 x 150 x 12, DIN3760 NBR
PINION, GEAR spur, 34 teeth MN 4.00

DISC, SHIM, 100 x 120 x 0.1/ST2K, DIN988

RING, SNAP, M100, Ext, 100 x 3, DIN471 FST
PINION, GEAR spur, 53 teeth MN 4.50

BEARING, grooved, 6209, DIN625

SHIM, 45 x 55 x 0.1, DIN988

RING, SNAP, M45, Ext, RING snap, 45 x 1.75, DIN471 FST
RING, COUPLING, HUB, F5/1

KEY, BUCKET TOOTHRT,

LEAF, SPRING,

PINION, GEAR spur, 34 teeth MN 4.00

DISC, WASHER

SHAFTED PINION, gear spur, 11 teeth MN4.50
BUSHING, SLEEVE

PINION, CONE, GEAR bevel, 34 teeth MA4.31
BEARING, ROLLER, taper, 30208 J2/Q DIN720
SHIM, SHIM, 72 x 80 x 0.1, DIN988

HOUSING,

VANEUM GAUGE, SCREW locking, M16 x 1.5, DIN906ST
VANEUM GAUGE, COVER, 80 x 8

RING, SNAP, M80, Int, RING snap, 80 x 2.5, DIN472 FST
COOLER, OIL, SHIM, 72 x 80 x 1, DIN988

SHIM, SHIM, 40 x 50 x 0.5, DIN988




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0020 ROTOR DRIVE, RIGHT, MIDDLE

Ref Part Number

Qty

Description

46  935011NO
47 235987N0
48 03223425
49 939593N0
50 614-10025
51 06608768
52 97022666
53 800-1135
54 01118764
55 214020NO
56 244946N0
57 04101503
58 97014849
59 214051NO
64 239174N0O
65 06655018
66 211861NO
67 06635272
68 03223441
69 03223433
70 97022212
71 97022664

P PP RPRRPPRPRPRPRPRPRPEPEPNNRPRPRPRPEPNREREDNLEPRE

SHAFTED PINION, 16 teeth MA4.31

BEARING, ROLLER, taper, 30207 J2 DIN720

SHIM, 62 x 72 x 0.1

HOUSING, BEARING,

BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex, M10 x 25, 1S04017 8.8
SHIM, 35 x 45 x 1, DIN988

SHIM, 35 x 45 x 0.1, DIN988 ST

RING, SNAP, M35, Ext, 35 x 1.5, DIN471 FST

SEAL, shaft, A35 x 72 x 7, DIN3760 NBR

KEY, BUCKET TOOTHRT, flat, B14 x 9 x 20/C45K, DIN6885
NIPPLE, LUBE, NIPPLE grease

GASKET, SEAL, A16 x 20, DIN7603CU

VANEUM GAUGE, SCREW closing M16 x 1.5, DIN908 5.8
PIN, GROOVED, DOWEL notched, 5 x 16/ST, DIN1472
DISC, SHIM, 100 x 120 x O.3/ST2K, DIN988

SHIM, 45 x 55 x 0.3, DIN988

WASHER, SHIM, 70 x 79 x 0.2

COOLER, OIL, SHIM, 72 x 80 x 0.5, DIN988

SHIM, 62 x 72 x 0.5

SHIM, 62 x 72 x 0.3

SHIM, 35 x 45 x 0.5, DIN988 ST

SHIM, 35 x 45 x 0.3, DIN988 ST




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0021 ROTOR DRIVE, LEFT

<0007

R45M/0021/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0021 ROTOR DRIVE, LEFT

Ref Part Number Qty Description
1 939584N0 2 SHAFT,

2 244275N0 2 BEARING, BALL, grooved, 6211-2RS

3 939595N0 2 FLANGE, shaft

4 01126057 2 SEAL, shaft, A50 x 75 x 10, DIN3760NBR
5 03661767 2 BEARING, grooved, 6010, DIN625

6 663426N1 30 SCREW, BOLT hex, M10 x 40 ZA

7 06650013 30 WASHER, B10

8 825-1416 NUT, M16, CI 8,

9  239391NO DISC, WASHER, A16

10 242772N0 DOWEL, PIN plain, 10M6 x 24, DIN6325ST
11 939594N0 HOUSING, bearing

12 214022N0
13 214007NO
14 946425N0
15 935029N0
16  800-21150
17 935019NO
18 235896N0
19 800-2147
20 935003NO
21 800-5125
22 214012NO
23 935005N0
24 233009NO
25 800-11100
26 935002NO
27 03652122
28 06655001
29 800-1145
30 935061NO
31 935090NO
32 935030NO
33 935004N0
34 935024N0
35 935017NO
36 935028N0
37 935013NO
38 235988N0
39 06635297
40 939586N0
41 06109486
42 939596N0
43 800-2180
44 06635264
45 06609045

N BN PENNDNNNDNDNPBENOOOONPNDDPNDPDNDNRNPENDDNDDDNNDDNNDNNDPEDNDDDNDNDPNDPNDDNDDNDN BN

RING, BEARING cover, 16020 AV

BEARING, BALL, grooved, 6020-2RS

SEAL, O-RING, 90 x 2, DIN3771 N-NBR70
BUSHING, SLEEVE

SNAP RING, M150, Int, 150 x 4, DIN472 FST
SHOULDERED SHAFT, AXLE

BEARING, BALL, grooved, 6005, DIN625

RING, SNAP, M47, Int, 47 x 1.75, DIN472 FST
PINION, GEAR spur, 17 teeth, MN4.00

CIRCLIP, M25, Ext, RING snap, 25 x 2, DIN471 FST
SEAL, shaft, A115 x 150 x 12, DIN3760 NBR
PINION, GEAR spur, 34 teeth, MN 4.00

DISC, SHIM, 100 x 120 x 0.1/ST2K, DIN988

RING, SNAP, M100, Ext, 100 x 3, DIN471 FST
PINION, GEAR spur, 53 teeth MN 4.50

BEARING, grooved ball, 6209, DIN625

SHIM, 45 x 55 x 0.1, DIN988

RING, SNAP, M45, Ext, RING snap, 45 x 1.75, DIN471 FST
RING, COUPLING, HUB, F5/1

KEY, BUCKET TOOTHRT,

LEAF, SPRING,

PINION, GEAR spur, 34 teeth MN 4.00

DISC, WASHER

SHAFTED PINION, gear spur, 11 teeth MN4.50
BUSHING, SLEEVE

PINION, CONE, GEAR bevel, 34 teeth MA4.31
BEARING, ROLLER, taper, 30208 J2/Q DIN720

SHIM, SHIM, 72 x 80 x 0.1, DIN988

HOUSING,

VANEUM GAUGE, SCREW locking, M16 x 1.5, DIN906 ST
VANEUM GAUGE, COVER, 80 x 8

RING, SNAP, M80, Int, RING snap, 80 x 2.5, DIN472 FST
COOLER, OIL, SHIM, 72 x 80 x 1, DIN988

SHIM, 40 x 50 x 0.5, DIN988




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0021 ROTOR DRIVE, LEFT

Ref Part Number

Qty

Description

46  935011NO
47 235987N0
48 03223425
49 939593N0
50 614-10025
51 06608768
52 97022666
53 800-1135
54 01118764
55 214020NO
56 179838N0
57 04101503
58 97014849
59 214051NO
64 239174N0O
65 06655018
66 211861NO
67 06635272
68 03223441
69 03223433
70 97022212
71 97022664

N NN NN DNPNDNNDPNDPNDDNDDNNDNDNPBEPNDDNDNNDDNDNOODNDDND BN

SHAFTED PINION, 16 teeth MA4.31

BEARING, ROLLER, taper, 30207 J2 DIN720

SHIM, 62 x 72 x 0.1

HOUSING, BEARING,

BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex, M10 x 25, ISO4017 8.8
SHIM, 35 x 45 x 1, DIN988

SHIM, 35 x 45 x 0.1, DIN988ST

RING, SNAP, M35, Ext, 35 x 1.5, DIN471 FST

SEAL, shaft, A35x 72 x 7, DIN3760 NBR

KEY, BUCKET TOOTHRT, flat, B14 x 9 x 20/C45K, DIN6885
NIPPLE, LUBE, NIPPLE grease

GASKET, SEAL, A16 x 20, DIN7603CU

VANEUM GAUGE, SCREW closing, M16 x 1.5, DIN908 5.8
PIN, GROOVED, DOWEL notched, 5 x 16/ST, DIN1472
DISC, SHIM, 100 x 120 x 0.3/ST2K, DIN988

SHIM, 45 x 55 x 0.3, DIN988

WASHER, SHIM, 70 x 79 x 0.2

COOLER, OIL, SHIM 72 x 80 x 0.5, DIN988

SHIM, 62 x 72 x 0.5

SHIM, 62 x 72 x 0.3

SHIM, 35 x 45 x 0.5, DIN988ST

SHIM, 35 x 45 x 0.3, DIN988 ST




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0022 SCRAPER GEARBOX

40008
40009
0058 M

R45M/0022/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0022 SCRAPER GEARBOX

Ref Part Number Qty Description
1 939591INO 6 HOUSING,

2 837-10040 9 DOWEL, M10 x 40, plain, 10M6 x 40, DIN6325 ST

3 614-8035 45 BOLT, Hex, M8 x 35, 8.8, BOLT hex, M8 x 35, 1SO4017 8.8
4 211284N0 6 BEARING, BALL, grooved, 6014-2RS

5 935064N0 3 PINION, GEAR spur, 32 teeth

6 213782N0 3 RING, BEARING cover, 6014 ZAV

7 234888N0 114 WASHER, separated lock, A8,4 DIN6798

8 825-1408 57 NUT, M8, CI 8,

9  239257NO 6 BEARING, BALL, grooved, 6212-2RS-C3

10  935062N0 3 PINION, GEAR spur, 16 teeth

11 935026N0 3 RING, PACKING, seal

12 212626N0 3 O-RING, 60 x 2, DIN3771 N-NBR70

13 214052N0 6 O-RING, 75 x 2.5, DIN3771 N-NBR70

14 935212N0 6 BUSHING, SLEEVE

15 237831INO 6 VANEUM GAUGE, DISK closing, 50 DIN470

16  214053N0 3 BEARING, NEEDLE, K65 x 70 x 30

17 935063N0 3 PINION, GEAR spur, 32 teeth

18 935211INO 3 BUSHING, SLEEVE

19 06109445 3 VANEUM GAUGE, SCREW locking, M26 x 1.5, DIN906ST

20 614-8040

12

BOLT, Hex, M8 x 40, 8.8, Full Thd, Hex, M8 x 40, 8.8, Full Thd




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0023 ANGULAR GEAR

R45M/0023/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0023 ANGULAR GEAR

Ref Part Number Qty Description
1 01118715 SEAL, shaft, AS35 x 72 x 10, DIN3760 NBR

2 800-2172 CIRCLIP, RING snap, 72 x 2.5, DIN472 FST

3 03223425 SHIM, 62 x 72 x 0.1

4 03652067 BEARING, grooved, 6207, DIN625 LE IN A/

5 939587N0 HOUSING,

6  935012N0 SHAFTED PINION, 15 teeth MA4.87

7 213903N0 COVER, 120 x 12

8 04101503 GASKET, SEAL, A16 x 20, DIN7603 CU

9 06103327 VANEUM GAUGE, SCREW locking, AM16 x 1.5, DIN7604ST
10 235987N0 BEARING, ROLLER, taper, 30207, J2DIN720

11 214018N0 WASHER, SHIM, 62 x 72 x 2.0/ST2K, DIN988

12 800-1135 RING, SNAP, M35, Ext, 35 x 1.5, DIN471 FST

13 97022666
14 06608768
15 004101552
16 939577NO
17 935014NO0
18 800-1139
23 03223433
24 03223441
25 97022664
26 97022212

SHIM, 35 x 45 x 0.1, DIN988ST

SHIM, 35 x 45 x 1, DIN988

SEAL ASSY., A16 x 22, DIN7603CU

SHAFT, GEAR,

PINION, CONE, GEAR bevel, 23 teeth MA4.87
RING, SNAP, M39, Ext, snap, 39 x 1.75, DIN471 FST
SHIM, 62 x 72 x 0.3

SHIM, 62 x 72 x 0.5

SHIM, 35 x 45 x 0.3, DIN988 ST

SHIM, 35 x 45 x 0.5, DIN988 ST

N NN NN NPDPNPNDNONNPENDNNDNNOOOOOSOODNDNDNNNDNNDDNDDN OO




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0024 ANGULAR GEAR, LAID MAIZE AUGER

o
N
ey
W

49 @2 G9 03 \1[6)

R45M/0024/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0024 ANGULAR GEAR, LAID MAIZE AUGER

Ref Part Number

Qty

Description

214357N0
933563N0
933576N0
656290N1
212444N0
933565N0
235646N2
933564N0
933107NO
864-8045

933562N0
12 214359N0
13 933566N0
14 933578N0
15 214358N0
16 003783382
17 829-1408

18 933560N0
19 800-1125

20 06608622

21 933557N0
22 214362N0
23 97060305

24 933558N0
25 214222N0
26 214363N0
27 933561N0
28 933559N0
29 214361NO
30 933553N0
31 059201NO
32 933554N0

O 00 NO Orlh WD -

B
— o

P PP RPRPRPRRPNRPRWORPRRPRPNRPRORRPRPRPREPRPORPRPRPRRERERERERLRLR

SCREW, self-tapping, ST2.2 x 13-C-H/A3C, DIN7981
FITTING, HANDLE ball

PLUG, oil, 3/8Z0LL GAS

O-RING, 17.12 x 2.62-N, DIN3771

O-RING, 6.75 x 1.78-N, DIN3771

SPRING,

SPLIT PIN/SAFETY PIN, roll, 5 x 24B/ST-DAC 320B DIN8752
LEVER,

PLUG, oil, 1/4 ZOLL GAS

SCREW, Hex Soc Hd, M8 x 45, 8.8, cheese head, M8 x 45, DIN912 8.8
SLEEVE,

SHIM, 20 x 32 x 2.5

SPRING,

RETAINER, Flange, SW20

SHIM, 20 x 32 x 0.3

BEARING, grooved ball, 6304, DIN625

NUT, M8, CI 10, hex, M8 1SO4032 10

HOUSING,

RING, SNAP, M25, Ext, RING snap, 25 x 1.2, DIN471 FST
SHIM, 25 x 35 x 1, DIN988

PINION, CONE, 17 teeth

SHIM, 25 x 35x 0.8

BEARING, grooved ball, 6205, DIN625 SKF/

SHAFT,

SEAL, shaft, A25 x 47 x 7, DIN3760 NBR
SHIM, 25x 35x 0.9

O-RING, flange

PINION, CONE, GEAR bevel, 23 teeth
SHIM, 25 x 35 x 0.7

SHAFT,

KEY, BUCKET TOOTHRT, flat, A8 x 7 x 18, DIN6885
HOUSING,




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0025 ANGULAR GEAR, LAID MAIZE AUGER

R45M/0025/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0025 ANGULAR GEAR, LAID MAIZE AUGER

Ref Part Number Qty Description
1 933577NO 1 PLUG, oil, 3/8 ZOLL GAS

2 656290N1 1 O-RING, 17.12 x 2.62-N, DIN3771

3 933554N0 1 HOUSING,

4 864-8045 8 SCREW, Hex Soc Hd, M8 x 45, 8.8, cheese head, M8 x 45, DIN912 8.8
5 800-5125 4 CIRCLIP, M25, Ext, RING snap, 25 x 2, DIN471 FST

6  933552N0 1 PINION, CONE, GEAR bevel, 23 teeth

7 214362N0 1 SHIM, 25x35x0.8

8 06608622 1 SHIM, 25 x 35 x 1, DIN988

9 97060305 4 BEARING, grooved ball, 6205, DIN625 SKF/

10 829-1408 8 NUT, M8, CI 10, hex, M8 1S04032 10

11 933555N0 1 HOUSING,

12 933557N0 1 PINION, CONE, 17 teeth

13 933556N0 1 SHAFT,

14 97031063 1 KEY, BUCKET TOOTHRT, flat, A8 x 7 x 25, DIN6885 ST
15 214222N0 2 SEAL, shaft, A25 x 47 x 7, DIN3760 NBR

16 214361N0 1 SHIM, 25x35x0.7

17 059201NO 1 KEY, BUCKET TOOTHRT, flat, A8 x 7 x 18, DIN6885

18 933553N0 1 SHAFT,




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0026 HYDRAULIC CYLINDER

@T@@Q’@p -

" l 15
R45M/0026/0108
@ @




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0026 HYDRAULIC CYLINDER

Ref Part Number Qty Description
1 084876N1 1 CYLINDER ASSY., 50/35/300

2 087290NO 1 ROD, PISTON, connecting, D=35 x 419

3 238774NO 1 SEAL, O-RING, 44.2 x 3, DIN3771 N-NBR70
4 712349N0 1 RING, back-up, 46 x51.5x1.5

5 683259N1 1 WIRE, securing, 3.20 x 156

6 085247N1 1 CYLINDER HEAD, D=60 x 45

7 239404N0 1 RING, SEAL lip, 35x 43 x6

8  239403N0 1 SCRAPER, scraper, 35x43.6 x 7

9 086372N1 1 SLEEVE, HYD' CYL', tube, D=60/50 x 443
10 085002NO 1 PISTON, D=50 x 21, M18 x 1.5

11 212938N0 1 GASKET, guide piston, 45 x 50 x 5.6

12 213220N0 1 GASKET, SEAL piston, 50 x 39 x 4

13 238712N0 2 FITTING, CONNECTOR male

14 238693N0 2 ELBOW, SOCKET, WINKLIG

15 (088882N1 1 VALVE, CONTROL, ASSY., lock-up

16 087900N1 1 TUBE ASSY., CPL. PIPE,RO 10x 1.5

17 215482N0 1 NUT, TUBE, connection

18 215481N0 1 RING, NIPPLE




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0027 LOCK-UP VALVE ASSY.

R45M0027/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01-)

0027 LOCK-UP VALVE ASSY.

Ref Part Number Qty Description
2 213195N0 1 FITTING, CONNECTOR male

3 643704N0 2 GUIDE, spring, D12 x 6

4 643705N0 2 COMPRESSION SPRING, pressure

5 672584N1 2 SPOOL, VALVE outlet

6 631374N0 1 DISTRIBUTOR, OIL, INSERT threaded, 6KT SW22

7 215916N0 2 RESTRICTOR, CONNECOTR male, L8F-M ST-A3C, DIN3901
8  215312N0 1 ROLL, Cylind., RC15 x 15, DIN5402, CDA/X 525

9 631388NO 1 FITTING, CARTRIDGE valve

10 215839N0 2 O-RING, 15.3x 2.2-N

11 088813N1 1 DISTRIBUTOR, OIL, CARTRIDGE valve




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0028 UNIVERSAL DRIVE SHAFT

A ] ‘u § ~ s
H > B Lo L g
" i PV S AU DR o D
\_/_7,, e ! b el 0 “,\ —L“‘:‘:—,—:,_/-’ 0007
Voo (.

R45M/0028/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01-)
0028 UNIVERSAL DRIVE SHAFT

Ref Part Number Qty Description
2 921848NO 1 PROTECTOR, GUARD outer, half

3 939622N0 1 TUBE, GUARD inner, tube

4 935691N0 1 COUPLING, FORK extension

5  941062N0 1 PIN, sliding, set

6  939880NO 1 FORK, SHIFTER, YOKE hub

7 940684N0 2 SPIDER, U-JOINT, CROSS ASSEMBLY, center

8  244946N0 2 NIPPLE, LUBE, NIPPLE grease

9  972469N0 2 FORK, pin, tension

10 244579N0 2 PIN, roll, 10 x 65A, DIN8752

11 935746N0 1 TUBE, profiled

12 650475N0 1 PROTECTOR, funnel

13 759-14395 2 SCREW, SELF TAPPING, Pan Hd, M4.2 x 9.5, tapping-self, ST4.2 x 9.5-C, 1ISO7049
14 917285N0 1 BACK-UP RING,

15 920944N0 2 BUSHING, LARGE, RING glide

16 939625N0 1 RING, RING glide

17 921456N0 1 RING ASSY., guard

18 972297NO 2 CHAIN (AGRICULTURE),




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0029 UNIVERSAL DRIVE SHAFT, FEEDER AUGER DRIVE

R45M/0029/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0029 UNIVERSAL DRIVE SHAFT, FEEDER AUGER DRIVE

Ref Part Number Qty Description
2 991130N1 1 SHAFT, SHORT, drive, half

3 991131IN1 1 SHAFT, SHORT, drive, half

4 650456N1 1 CONDUIT, TUBE protective, outer

5 650457N1 1 CONDUIT, TUBE protective, inner

6  935691NO 1 COUPLING, FORK extension

7 941062N0O 1 PIN, sliding, set

8  940684N0 2 SPIDER, U-JOINT, CROSS ASSEMBLY, center

9  244946N0 2 NIPPLE, LUBE, NIPPLE grease

10 972460N0 1 FORK, pin, tension

11 244579N0 2 PIN, roll, 10 x 65A, DIN8752

12 939559N1 1 TUBE, profiled, 290 long

13 650252N0 1 PROTECTOR, funnel

14 759-14395 2 SCREW, SELF TAPPING, Pan Hd, M4.2 x 9.5, tapping-self, ST4.2 x 9.5-C, ISO7049
15 920944N0 2 BUSHING, LARGE, RING glide

16 650475N0 1 PROTECTOR, funnel

17 941024N1 1 SHAFT, TUBE profiled, 270 long

18 972469N0 1 FORK, tension pin

19 940850N0 1 DRIVE SPROCKET, RATCHET star

20 972297NO 1 CHAIN (AGRICULTURE),




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0030 UNIVERSAL DRIVE SHAFT




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0030 UNIVERSAL DRIVE SHAFT

Ref Part Number Qty Description
2 830062N0 1 FORK, SHIFTER, extension

3 814-12075 1 BOLT, Hex, M12 x 75, 8.8, BOLT hex, M12 x 75, 1ISO4014 8.8
4 238234N0 1 NUT, lock, 12

5 933334N0 2 SPIDER, U-JOINT, CROSS ASSEMBLY, center

6  244946N0 2 NIPPLE, LUBE, NIPPLE grease

7 939568N0 1 COUPLING, YOKE hub

8  179838N0 1 NIPPLE, LUBE, NIPPLE grease

9  939569N0 1 COMPRESSION SPRING, pressure

10 239101N2 2 CLAMP, CLIP hose AS 40-60/12-C7, DIN3017 W2B

11 939570NO 1 BELLOWS,

12 235665N2 1 PIN, roll, 6 x 36B/ST-DAC, 320B, DIN8752

13 939571NO 1 FORK, SHORT SHAFT,

14 939573N0 1 SHAFT, profiled, 1 3/8 ZOLL(6)V-163

15 950021N9 1 PIN, roll, 8 x 55A, DIN8752

16 939572N0 1 COUPLING, FORK

17 935747NO 1 COUPLING, YOKE hub




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0031 UNIVERSAL DRIVE SHAFT

40005
40006

R45M/0031/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01-)
0031 UNIVERSAL DRIVE SHAFT

Ref Part Number Qty Description
2 991134N0 2 COUPLING, SHAFT drive, half

3 991135N1 2 COUPLING, SHAFT drive, half

4 626313N0 4 PIN ASSY., FORK extension, WS2200

5  941062N0 4 PIN, sliding, set

6  939553N0 4 SPIDER, U-JOINT, CORSS ASSEMBLY, center
7 244946N0 4 NIPPLE, LUBE, NIPPLE grease

8  972460NO 2 FORK, pin, tension

9  244579NO 2 PIN, roll, 10 x 65A, DIN8752

10 93545INO 2 TUBE, profiled, 175 long

11 935218N0 2 FORK, SHORT SHAFT,

12 817786N0 2 NIPPLE, LUBE, grease




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0032 UNIVERSAL DRIVE SHAFT, LAID MAIZE AUGER

R45M/0032/3108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01-)
0032 UNIVERSAL DRIVE SHAFT, LAID MAIZE AUGER

Ref Part Number Qty Description
2 920616N0 2 FORK, YOKE hub

3 939554N0 2 SPIDER, U-JOINT, CROSS ASSEMBLY center

4 244946N0 2 NIPPLE, LUBE, NIPPLE grease

5 972601NO 2 FORK, SHIFTER,

6  235681N2 2 PIN, roll, 8 x 50B, DIN1481 DAC 320-B

7 939556N0 1 TUBE, profiled, 115 long




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0033 UNIVERSAL DRIVE SHAFT, LAID MAIZE AUGER

R45M/0033/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01-)
0033 UNIVERSAL DRIVE SHAFT, LAID MAIZE AUGER

Ref Part Number Qty Description
2 920616N0 1 FORK, YOKE hub

3 939554N0 2 SPIDER, U-JOINT, CORSS ASSMEBLY center
4 244946N0 2 NIPPLE, LUBE, NIPPLE grease

5 972601NO 2 FORK, SHIFTER,

6  235681N2 2 PIN, roll, 8 x 50B, DIN1481 DAC 320-B

7 939555N0 1 TUBE, profiled, 90 long

8  939564N0 1 STRAINER, ELEMENT, RATCHET star

10 972502N0 1 CIRCLIP, RING snap

11 920679NO 1 RING, THRUST, WASHER pressure

12 920913N0 1 SEAL,

13 939563N0 1 HUB,

14 972476N1 8 CAM,

15 972508N0 8 SPRING, COMPRESSION, pressure

16 972509N0 7 SPRING, inner

17 939565N0 1 HOUSING, clutch

18 179838N0 1 NIPPLE, LUBE, NIPPLE grease




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0034 CUT-OUT CLUTCH

<0006
40007

R45M/0034/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01-)

0034 CUT-OUT CLUTCH

Ref Part Number Qty Description
1 939574N0 2 SCREW, cheese head

2 940984N0 2 HOUSING, clutch

3 940874N0 8 SHEET, PLATE guide

4 940876N0 8 KEY, stop

5  940875N0 8 KEY, stop

6  940983NO 2 HUB, LINKSDREHEND

7 940872NO 8 SPRING, pressure, outer

8  826902N0 8 THREADED ROD, pin

9  939575N0 2 ADHESIVE, DECAL, DREHR.PFEIL

10 940980NO 2 DISC, WASHER thrust

11 213696N0 2 CIRCLIP, RING snap, 127 x 4, DIN472 FST
12 940979NO 2 PACKAGE, SEALS,




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0035 CUT-OUT CLUTCH

R45M/0035/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01-)

0035 CUT-OUT CLUTCH

Ref Part Number Qty Description
1 939574N0 1 SCREW, cheese head

2 940982N0 1 HOUSING, clutch

3 940875N0 4 KEY, stop

4 940876N0 4 KEY, stop

5 940874NO 4 SHEET, PLATE guide

6  940981NO 1 HUB, RECHTSDREHEND

7 940872NO 4 SPRING, pressure, outer

8  826902N0 4 THREADED ROD, pin

9  939575N0 1 ADHESIVE, DECAL, DREHR.PFEIL

10 940980NO 1 DISC, WASHER thrust

11 213696N0 1 CIRCLIP, RING snap, 127 x 4, DIN472 FST
12 940979NO 1 PACKAGE, SEALS,




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0036 OVERLOAD CLUTCH

R45M/0036/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01-)

0036 OVERLOAD CLUTCH

Ref Part Number Qty Description
2 972502N0 1 CIRCLIP, RING snap

3 920679NO 1 RING, THRUST, WASHER pressure

4 939548N0 1 HUB,

5 939549N0 1 BUSHING, SLEEVE bearing

6  972476N1 1 CAM,

7 972508NO 32 SPRING, COMPRESSION, pressure

8  972509N0 22 SPRING, inner

9  939550N0 1 HOUSING, clutch

10 800-319 2 CIRCLIP, M9, PLATE locking, 8 DIN6799 FST
11 3640754 1 NIPPLE grease, CM8 x 1, DIN71412

12 945677NO 1 BUSHING, SLEEVE, 55 x 60 x 20




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0037 SYMBOL, LETTERING

N -
~ |
/ i
. "
; T :
X
s -6mm Z= '
11-13mm Z=27 | | /
14-17mm Z-:32 | | \t//
( “ & TSA |
\ . f
@' - |ON
. AN : i
\ ey ]|
‘ | oy
A
950 204.0

R45M/0037/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01-)
0037 SYMBOL, LETTERING

Ref Part Number Qty Description
1 924112N1 4 DECAL, SCHMIERHINWEIS

2 514787NO 1 DECAL,CE

3 950294N0 4 DECAL, KRANBENUTZUNG

4 991287N3 1 ADHESIVE, SCHNITTLANGE

5 514824N0 2 DECAL, EINZUGSORGANE

6  514805N0 2 DECAL, SICHERHEITSSTUTZE

7 514743N1 2 DECAL, QUETSCHGRFAHR

8 514744N1 2 ADHESIVE, UMLAUFENDES MESSER
9  514799N0O 2 ADHESIVE, SCHWENKBEREICH

10 999025N0 1 DECAL, ON-OFF




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0038 GEARBOX

@@ M@ ®O® ®
A @

ss,ﬂ L0 @
VAN AN

R45M/0038/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0038 GEARBOX

Ref Part Number

Qty

Description

935728N0
935729N0
935730N0
935731N0
935732N0
935733N0
935734N0
935735N0
935736N0
935737N0
238963N0
12 03683354

13 235987NO
14 235988N0
15 21341INO
16 01120976

17 800-2180

18 935739NO
19 935739N0
20 935738NO
21 935740NO
22 935741NO
23 97020273

24 800-2172

25 800-2180

26 939596N0
27 921230NO
28 864-10025
29 03253568

30 213748NO
33 935744N0
34 829-4420

35 235666N2
38 214162N0
40 800-1120

41 214164N0
42 935742N0
44 935743N0
45 06655436

46 211744N0
47 214166NO
49 214165N0
50 004101552
51 864-10045
52 825-1410

O 00 NO Orlh WD -

B
— o

ONNPFPRPNNAEARRPRPNRPNRPRPRPERPRPNRRPRREPREPRRERRR

[EN
o1

COONRFRPR P RPERPEPERPNONNRERRERRE

HOUSING,

HOUSING,

COVER, CAP

GEAR, WHEEL, 23 teeth

GEAR, WHEEL, 27 teeth

GEAR, WHEEL, twin, 28/32 teeth

SHAFTED PINION, conical, 13 teeth

PINION, CONE, GEAR bevel, 20 teeth

SHAFT, DRIVE,

SHAFT, DRIVE,

BEARING, ROLLER, cylindrical, NJ20BETVP2, DIN5412
BEARING, ROLLER, cylindrical, NJ207ETVP2, DIN5412
BEARING, ROLLER, taper, 30207 J2, DIN720

BEARING, ROLLER, taper, 30208 J2/Q, DIN720

SEAL, shaft, AS40 x 80 x 10, DIN3760 NBR

RING, PACKING, SEAL shaft, AS58 x 80 x 10, DIN3760 NBR
RING, SNAP, M80, Int, RING snap, 80 x 2.5, DIN472 FST
TUBE SPACER,

TUBE SPACER,

TUBE SPACER,

BUSHING, LARGE, RING

SAFETY NUT, lock, M40 x 1.5, DIN936ST

SHIM, 40 x 50 x 1.0, DIN988ST

CIRCLIP, RING snap, 72 x 2.5, DIN472 FST

RING, SNAP, M80, Int,

VANEUM GAUGE, COVER, 80 x 8

VANEUM GAUGE, COVER, 72 x 9

SCREW, Hex Soc Hd, M10 x 25, 8.8, cheese head, M10 x 25, DIN912 8.8
WASHER, LOCK, spring, 10/CLAAS

O-RING, O-RING, 40 x 2.5, DIN3771 N-NBR70

LEVER, CONTROL, gear shift

NUT, Thin, M20 x 2.5, Cl 05, hex, M20, 1SO4035 05

PIN, roll, 6 x 40B/ST-DAC, 320B, DIN8752
THREADED ROD, piece, M20 x 40/52N

RING, SNAP, M20, Ext, RING snap, 20 x 1.2, DIN471 FST
DOWEL, PIN plain, 10H8 x 16, DIN7ST

MOVING CLUTCH DOG, GATE gear shift

LEVER, swivel

WASHER, thrust, S20 x 28, DIN988 ST

SEAL, O-RING, 20,22 x 3.53

SCREW, fill-in, M16 x 1.5

SCREW, locking, M16 x 1.5, DIN910 9SMNPB28K

SEAL ASSY., A16 x 22, DIN7603CU

SCREW, Hex Soc Hd, M10 x 45, 8.8, cheese head, M10 x 45, DIN912 8.8
NUT, M10, CI 8,




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01-)

0038 GEARBOX

Ref Part Number Qty Description
53 06655163 1 SHIM, 40 x 50 x 0.3, DIN988

55 06608768 2 SHIM, 35x 45 x 1, DIN988

57 244564N0 1 PIN, roll, 3 x 32A/ST, DIN8752

58 233281N0 1 BEARING, BALL, grooved, 6208-2RS-C4

59 06655460 1 WASHER, thrust, S48 x 60, DIN988

63 06609045 1 SHIM, 40 x 50 x 0.5, DIN988

64 97020273 1 SHIM, 40 x 50 x 1.0, DIN988ST




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0039 ANGULAR GEAR

\ \“‘ . 1{ J-r::T__E S - ,'; e

R45M/0039/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )

0039 ANGULAR GEAR

Ref Part Number Qty Description
2 935713N0 1 HOUSING,

3 935714N0 1 COVER, bearing

4 935715N0 1 FLANGE, bearing

5 935716N0 1 SHAFT, DRIVE,

6 935717NO 1 PINION, CONE, conical

7 935718NO 1 SHAFTED PINION,

8  243001NO 1 SLOTTED NUT, grooved, M40 x 1.5, DIN1804 17H
9 935719NO 1 SPACER, bushing

10 935720NO 1 RACE, ball

11 935721INO 1 SPACER, bushing

12 935722N0 1 SPACER, RING,

13 03661767 1 BEARING, grooved ball, 6010, DIN625

14 243654N0 1 BEARING, ROLLER, taper, 32007 x/Q, DIN720

15 235988N0 1 BEARING, ROLLER, taper, 30208 J2/Q, DIN720
16  243684N0 1 BEARING, ROLLER, taper, 30308, DIN720

17 01121278 1 SEAL, shaft, A50 x 72 x 8, DIN3760 NBR

18 213945N0 1 SEAL, shaft, AS55 x 80 x 10, DIN3760

19 238780NO 1 SEAL, O-RING, 39.2 x 3, DIN3771 N-NBR70

20 211339N0 1 SEAL, O-RING, 85 x 3, DIN3771 N-NBR70

21 211586N0 1 RING, snap, SB80

22 06625648 1 SHIM, 50 x 62 x 0.1, DIN988

23 06635151 1 SHIM, 70 x 90 x 0.1, DIN988

24 215155N1 1 WASHER, 70x79x0.1

25 864-8016 5 SCREW, Hex Soc Hd, M8 x 16, 8.8, cheese head, M8 x 16, DIN912 8.8
26 864-8020 6 SCREW, Hex Soc Hd, M8 x 20, 8.8, cheese head, M8 x 20, DIN912 8.8
27 962-12090 1 SCREW, Hex Soc Hd, M12 x 90, 10.9, cheese head, M12 x 90, DIN912 10.9
28 614-10030 1 BOLT, Hex, M10 x 30, 8.8,

29 825-1410 1 NUT, M10, CI 8,

30 235132N1 6 WASHER, LOCK, 8

31 04101407 1 GASKET, SEAL, Al4 x 18, DIN7603 CU

32 239263N0 1 SCREW, locking, M14 x 1.5, MAGNETISCH

33 244342N0 1 SCREW, locking, M18 x 1.5, DIN908 9SMNPB28K
34 214161NO 1 SCREW, locking, M20 x 1.5, DIN906 9SMNPB28K
35 04101608 1 GASKET, SEAL, A18 x 22, DIN7603CU

36 935723N0 1 BREATHER, valve

42 06655034 1 SHIM, 50 x 62 x 0.3, DIN988

43 06609254 1 SHIM, 50 x 62 x 0.5, DIN988

44 06635168 1 SHIM, 70 x 90 x 0.3, DIN988

45 97022237 1 WASHER, SHIM, 70 x 90 x 0.5, DIN988

46 215156N0 1 WASHER, SHIM, 70 x 79 x 0.3

47 215157N0 1 WASHER, SHIM, 70 x 79 x 0.5

48 211656N0 1 WASHER, SHIM, 70 x 79 x 1




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0040 UNIVERSAL DRIVE SHAFT

[ A "
m I} " ih A f .
A A R N [N
K Y A ¥ R T B
SR Lol G
e B T L S - O B Ty
= /"‘

R45M/0040/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0040 UNIVERSAL DRIVE SHAFT

Ref Part Number Qty Description
2 992696N0 COUPLING, SHAFT drive, half, inner

3 992697NO COUPLING, SHAFT drive, half, outer

4 921243N0 PROTECTOR, GUARD outer, half

5  935458N0 PROTECTOR, GUARD inner, half

6 941661NO FORK, SHIFTER, extension

7 941062N0 PIN, sliding,set

8 935745N0 COUPLING, CLUTCH friction, K92/4-240021TM=700

9  940848NO SPIDER, U-JOINT, CROSS ASSEMBLY, center

10 244946N0
11 941656N0
12 244581N2
13 939558N0
14 814714NO
15 941660NO
16 813018N1
17 759-14395

NIPPLE, LUBE, NIPPLE grease
FORK, CLUTCH,

PIN, roll, 10 x 806, DIN8752
TUBE, profiled, 260 long

TUBE, profiled, 860 long
FORK, CLUTCH,

GUARD, FUNNEL protect

18 917283N0 BACK-UP RING,
19 920671NO BUSHING, LARGE, RING glide
20 917285N0 BACK-UP RING,

21 818855N1
22 972297NO

FRAME, FUNNEL protect
CHAIN (AGRICULTURE),

NFRPPRPNMNRPNRPPRPRPRPNRPNMNNNRRPRRRERERER

SCREW, SELF TAPPING, Pan Hd, M4.2 x 9.5, tapping-sef, ST4.2 x 9.5-C, ISO7049




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0041 FRICTION CLUTCH

R45M/0041/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01-)

0041 FRICTION CLUTCH

Ref Part Number Qty Description
2 939566N0 1 BLANK-OFF PLUG, LOCK disconnect

3 214406N0 1 RING, LOCKING, snap, SP50, DIN5417 FST

4 941098N0 1 RING, angle

5 920677NO 1 SLEEVE, locking

6 211-1016 3 BALL, 1/2" Dia, steel, 12.7mm (1/2 ZOLL), DIN5401 IlI
7 920678NO 1 SPRING, COMPRESSION, pressure

8  920685N0 1 SPRING, BELLEVILLE,

9  825-1408 4 NUT, M8, CI 8,

10 935220N0 2 RING, THRUST, SPRING belleville

11  920686NO 1 RING, THRUST, WASHER pressure

12 920687N2 4 WASHER, FRICTION, disc

13 920699NO 1 DISC, PLATE carrier

14 920700NO 1 DISC, WASHER

15 935219N0 1 BODY, SYNCHRONIZER, HUB

16 941464N0 1 HOUSING, clutch




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0056 STAR RATCHET

40029

R45M/0056/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01-)

0056 STAR RATCHET

Ref Part Number Qty Description
2 939566N0 1 BLANK-OFF PLUG, LOCK disconnect

3 239343N0 1 RING ASSY., snap, SP42 DIN5417

4 920676NO 1 SLEEVE, RING angle

5 920677NO 1 SLEEVE, locking

6 211-1016 3 BALL, 1/2" Dia, steel, 12.7mm (1/2 ZOLL ) DIN5401 IlI
7 920678NO 1 SPRING, COMPRESSION, pressure

8  972502N0 1 CIRCLIP, RING snap

9  920679NO0 1 RING, THRUST, WAHSER pressure

10  920913NO 1 SEAL,

11 940852N0 1 HUB,

12 972509N0 22 SPRING, inner

13 972476N1 32 CAM,

14 972508N0 32 SPRING, COMPRESSION, pressure

15 940687NO 1 COUPLING FLANGE, HOUSING clutch

16 179838N0 1 NIPPLE, LUBE, NIPPLE grease




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0058 INTAKE DISC, MIDDLE

V6w

i

R45M/0058/0108




RU450 TYPE 662 CORN HEAD (AFTER S/N DCF4500201) (10/01- )
0058 INTAKE DISC, MIDDLE

Ref Part Number Qty Description
1 614-8020 24 BOLT, Hex, M8 x 20, 8.8, BOLT hex, M8 x 20, ISO4017 8.8
2 992488N1 3 PLATE, LARGE, RAKER, 4 x 50 x 65

3 992414N0 1 PLATE, KNIFE GUIDE, ring, inner

4 233574N0 20 SCREW, BOLT hex, M1 2 x 25 MK, DIN933 8.8

5  239395N1 20 DISC, WASHER, B12

6  992412N1 1 DISC, intake, D1250 x 5

7 239387N0 24 WASHER, A8

8  238132N0 24 NUT, lock, 8/8-A3C

9  996843N0 1 DISC intake

10 236510N0 24 SCREW, flat, round head, M10 x 20 x 12, DIN603 8.8

11 502511NO 12 SCREW, flat, round head, M 10 x 25

12 992807N1
13 996313NO
14 996312N1
15 239388N0
16 237947NO
17 996741IN1
18 991982N1
19 827-16070
20 239391INO
21 991138NO
22 991585N0
23 991576N0
24 213921INO
25 234364N0
26 614-10025
27 996632N0
28 996122N1
29 06364282
30 213920NO
31 991594N4
32 990968N7
33 991583N1
34 238234N0
35 239389N0
36 07753107
37 239049N0

PLATE, LARGE, cover, 3 x 50 x 81

KNIFE, R.H.

KNIFE, R.H.

DISC, WASHER, A10

SAFETY NUT, lock, 10

RING,

SCRAPER, 3x 50 x 92

BOLT, Hex, M16 x 70, 10.9, Bolt, Hex, M16 x 70, 10.9, ISO4014
DISC, WASHER, A16

DISC, WASHER, D=65 x 8

FLANGE,

TRANSMISSION, GEAR BOX scraper

RING, 9RB 100 x 122 x 5.5

WASHER, 11 x 26 x 4

BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex, M10 x 25, ISO4017 8.8
DISC, knife, 1110 x 4

SCRAPER, UNTERE MESSER

BOLT, BOLT hex, M16 x 1.5 x 65, ISO8765 8.8
RIVET, countersunk, 8 x 20, DIN661 ST

DISC, NOTCHED, scraper, D=730 x 5

DEFLECTOR, SUPPORT

FLANGE,

NUT, lock, 12

WASHER, A12

SCREW, flat, round head, M12 x 30, DIN603 8.8
SCREW, BOLT hex, M12 x 30, MK/8.8-A3C, ISO4017
38 991397N1 SLAT, 20 x 10 x 105

39 991584N2 FLANGE,

40 003780507 10 SCREW, flat, round head, M8 x 16, DIN603 8.8

I—‘I—‘I\)HI—‘@I—‘HI\)SI—‘I\)I—‘N#I\)I—‘NI—‘HI—‘U‘II—‘%EU‘IU‘IUW







